



Received:09/01/2015 Completed:09/15/2015 Letter: P CT P.O.#: Test Report #: 3-09555-0-

Client's Identification Product Description: Photo Tex Self-Adhesive.

Tested For: **Walter Gierlach** Key Test: ASTM E 84 (BLDG) 1185
 Photo Tex Group Inc.
 4030 Simon Road Tel: 1-(330)-783-0083 Ext:
 Boardman, OH 44512 Fax: 1-(330)-783-0761

RESULTS:

Flame Spread Index: 15
 Smoke Developed: 15

CONCLUSION: Based on the above Results and Code Classification System the item tested is assigned a:

- Class I or A rating
- Class II or B rating
- Class III or C rating
- Fails to achieve a minimum classification thereby rendering the product unsuitable in terms of code requirement

DATA SUMMARY:

Time to Ignition: 00.10 minutes
 Maximum Flame Spread "Distance": 03.49 feet
 Maximum Flame Spread "Time": 01.40 minutes

CODE CLASSIFICATION SYSTEM:

	Flame Spread Index	Smoke Developed
Class I or A:	0 - 25	450 or less
Class II or B:	26 - 75	450 or less
Class III or C:	76 - 200	450 or less

BUILDING CODE CITATION FOR THE CLASSIFICATION SCHEME (See "DISCUSSION" on Page 3):

- (1) 2015 edition, NFPA 101 Life Safety Code, para. 10.2.3.4
- (2) 2015 edition, NFPA 5000 Building Construction & Safety Code, para. 10.4.2
- (3) 2015 edition, International Building Code, para. 803.1.1

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified above.

AUTHORIZED SIGNATURE
 GOVMARK /bg
 CT /pm

Robert I. Brown

SEP 18 2015